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MINISTRY OF HEALTH

MANAGEMENT OF MALARIA IN

PREGNANCY

Is the woman pregnant?

YESy

If YES does she have signs and symptoms of malaria?

\:5/

o Afever

e Shivering/chills/rigors

e Sweating

e Headache

Dizziness

Muscle/joint pains

Loss of appetite

Nausea and vomiting
Blood slide of = or ++ mps

Simple malaria

1st trimester

Tab  Quinine 10mgs/kg with
Clindamycin 300mgs 8hourly for
7days (Use Tab Quinine only if
Clindamycin in not affordable)

2nd 3rd Trimester

1st Line: Tabs
Artemether/Lumefuntrine
(Coartem) (80mgs/480mgs 12
hourly for 3days

Alternative 1st line:
Artesunate/Amodiaquine
(Falcimon or ASAQ) Artesunate-
4mgs/kg/Amodiaquine 10mgs/kg
once a day for 3days

2nd Line:
Dihydroartemesnin/Piperaquine,
4mgs/kg for Dihydroartemesnin/
20mgs/kg for Piperaquine (3tabs
of 40mgs/320mgs) once a day for
3days.

(OR) Tabs Quinine - dose 10mgs/kg
with Clindamycin 300mgs (Use
Quinine monotherapy where
Clindamycin is not affordable)

Confusion

Convulsions/fits

Drowsiness or comma
Unable to walk unsupported
Anemia

Jaundice

Temp. 240°C

Vomiting everything

Black urine (coffee-like)
Little or no urine production
Threatened abortion (uterine
contraction & P.V bleeding
Blood slide of +++ or ++++ mps

v

Complicated malaria

v

Artesunate 2.4 mg/kg at zero
hours, 12 hours and 24 hours
Review after third dose
If patient is not able to swallow
continue with Artesunate 2.4
mg/kg once daily as you assess
until the patient can swallow or for
6more days to a total of seven days.
If the patient is able to swallow
change to the recommended oral
treatment for uncomplicated
malaria, eight hours after the third
dose and give a full course.
Alternative treatment for severe
malaria includes;
o IV Quinine 10mg/kgin 10mis/kg
of 5% Dextrose 8hourly, OR
o IM Artmether 3.2mg/kg stat
then continue with 1.6mg/kg
once a day for 4 days.

Note: Do not use water for injection to

di

lute Artesunate because it reduces

its potency

NO

Give her IPTp as a DOT i.e.

e A dose comprises of 3
tabs of Sulphurdoxine -
Pyremethamine (SP) as a
Directly Observed
Therapy(DOT)

e This starts in the 2nd
Trimester (after 13 weeks
of gestation) ,give a dose
at each scheduled visit

e  Provide (SP) until delivery.

e The doses should be one
month apart and ensure
that at least 3doses are
given.

e Note that the current WHO
recommendation is a
monthly dose of SP

e HIV positive mothers on
Cotrimoxazole should not
be given SP .

IPT - Intermittent Presumptive
Treatment

DOT - Direct Observed Treatment
SP - Sulfadoxine - Pyrimethamine



